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Name of sample (36 5 SR Nominal size (N) Sex e
RFFHE A e TAERS
Nature of the surface Glazed (GL) Work size (S,) Sl Siinim: . Omin
F ot SEIF 38 & R
G%fljp Bla Descri ﬁf‘ﬁ%im les | The samples are sound, intact
P P and fit for test.
FE BRI j, P 30
Mark of samples Quantity of samples 30 Pieces
I HRA B L EERX
iﬁi{ﬂi‘ BTN ARAN Adfi‘ff%ﬂﬁgﬂm TR 68 T
W2 MR AR A0S B
RICHRAIHIE BRI
Telephone of applicant 86-757-82012605 Fax ofapBlichnt 86-757-82012603
Source of Samples Samples selected by applicant Received on
RFCHAL S B 47 84T Manufacturer: BCEHHT S RN EGRAF
Remark of applicant | 4= B #ihl Address of Manufacturer: |~ %4 B E bW g T X 3 B
o 1o 3 1.GB/T 4100-2015 {(Fg&H%) R G FTHEMER (E<05% B ad)
Test Standard 2. GB 6566-2010 {E SR EHU % Z IR )
LEF AR 2R S0, BT IR T H AR IR 4E AT S GB/T 4100-2015 FRAEPFR G HHLE.
The results conform to the requirement of Annex G of standard GB/T 4100-2015 with
R e 45 1 respect to the test items.
Results of Test 2EEMARIS IO RIS GB 6566-2010 4R A 85 M BRI ER.
The results conform to the requirement of Class A decorative materials of standard GB
65606-2010.
Hohk: 7R B L T R X A — B
A (EHEE) SR2E S PO\ Bk
Address : 2/F, Building 18, Lanshi
Koo BRI B International Metal Exchange Center,
Kuigivi Road, Chancheng District,
ﬁgﬁﬁ-‘ﬁﬂﬁﬁ . Address of Test Foshan, Guangdong, China (528000)
Stamp of Test Unit Unit HiE (Tel): 86-757-83960558
86-757-83827991
&3 (Fax): 86-757-83827971
BE# (E-mail): fsigte@163.com
il Plak Curl): http:/iwww.fsigte.com/
1, RIOCEFMATRESE LR, FEEERAMRET RSH X RIS AAERETRE N IHER L%
All inspections are carried out conscientiously to the best of our knowledge and ability.
PR This report does not in any respect absolve the other related parties from his contractual and legal obligations.
Not 2, RERLWEBEHF, PEBTERHERE
ANOIES This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. ARENEFSHPBEIER.
The results in this report apply to the samples only.
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Table
Gl

£i

JFF 2 i R

Dimensions and surface gquality

BB HE
Length and Width

BEBLEE [M°F B R F TARER
S RE

The deviation, of the average size for
each tile from the work size

GB/T 3810.2

LB

Thickness

BRI B R 9 B R T TER s
i K S VFRE

The deviation of the average thickness of
each tile from the work size thickness

GB/T 3810.2

-0.5%~+0.4%

-0.lmm~—0

0 H

Straightness of sides

HN T TR MR AR RE

The. . maximum  deviation from
straightness related to the corresponding
work sizes

GB/T 3810.2

-0.01%~+0.01%

-0. lmm~+0.lmm

ELf1 BE

Rectangularity

FR T AR R T 08K fo i (6 28
The maximum deviation
Rectangularity related to
corresponding work sizes

from
the

GB/T 3810.2

0.07%~-0.05%

-0.5mm~-0.4mm

T RERE: o foir e
Surface flatness: The
deviation from flatness

maximum

GB/T 3810.2

=2.0mm

-0.4mm~—-0.2mm

Z T ik

Surface quality

GB/T 3810.2

b T
A minimum of 95 %
tiles are to be free

major area of tiles

EHA 05%MEEH EEX

visible defects which can
impair the appearance of a

of the
from

PIEEGE

Physical properties

M 7K =8
o i o3 8

Water absorption
Percent mass fraction

GB/T 3810.3

FE<0.5%
Average=0.5%

0.04%

HAM<0.6%

Individual maximum 0.6%

0.03%—0.05%

BOABRE/N
Breaking strength, in N

GB/T 3810.4

Wy L (N/mm?)
Modulus of rupture, in N/mm’
A i R T8O AE= 3000N (1908 &5k

Not. applicable to tiles with breaking

strength = 3000N

LI_I

= 1300

3069

GB/T 3810.4

FIfii =35

Minimum 35

N/A

HAMI =32

Individual minimum

N/A

32
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Clause Properties Test Method Requirements Results Verdicts
R G| fuwili: KR o oo s
Table Imqaﬂ: resistance: Coefficient of | GB/T 3810.5 st wrthiond arvaﬂahle 0.88 -

Gl restitution (COR)

I _ 1R 5 el S 4 44 e
Abrasion resistance Report abrasion class Class 4
1 Rl O e i i BE GB/T 3810.7 e =
Resistance to surface abrasion of* glazed 3 5 W R B 2100 L
tiles intended for use on floors Report cycles passed
Rtk R B HELRAE~100TC S T
Coefficient of linear thermal expansion: | GB/T 3810.8 Tesi:ﬂi—:l%ai;?sable 6.7%10°C"! —
from ambient temperature to 100°C
A Ay
PR i I HE=BE, T o
Thermal shock resistance SRV Test method available AL
Fully resistance
A SRR A ok GRBREME | FESLRE, EME [
Crazing resistance: glazed tiles - Required Fully resistance
. oy Finge i, LHEL
Uk sRpmEBLyg | TR TR
. GB/T 3810.12 : ale 3| % P
Frost resistance Required :
Fully resistance
HuBe RE SR R M b M HAM=0.50 +i% Dry: %
Coefficient of friction: floor tiles Annex M Individual =0.50 0.50~0.51
A/ (mm/m) R R ,
Moisture expansion, in mm/m PR TR Test method available 0
R
Chemical properties
G et
Resistance to staining
a) el o R AMET 3 2% sS4
a) Green staining agent in light oil R b Minimum Class 3 Class 5 g
b)$2 it P (£ 875 R4 AMEF 34 5
b) Red staining agent in light oil S Minimum Class 3 Class 5 §
¢) 13g/L BRI AMET 3 % 5 2%
c) lodine, 13g/L solution in alcohol BTN Minimum Class 3 Class 5 &
d)BiH i AMET 34 5 &
d) Olive oil L0 Minimum Class 3 Class 5 B
i 44 1 Ak
Resistance to chemicals
i S B b 2 R TR Ak it R 28
Resistance to household chemicals and swimming pool salts
a) FEELSEEN: FALEEHL, 100g/L S fot
a)’ Howsehold chémicals® Ammonium |/GB/T.:3810:13 ;Eﬁu‘fﬁ% GA p
chloride, 100g/L
b) kbR YORBEEAE AL, 20mg/L RIEF GB
b)  Swimming pool salts: Sodium | GB/T 3810.13 Minimum GB GA P
hypochlorite solution, 20mg/L
FSIQTC-T 2(1)/A
1 [ » = . A »
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Table Resistance to low concentrations of acids and alkalis

Gl . o e i i o A O
a) ;ﬁfi’ﬁgﬁﬁ{wﬂ Hation. 3% (Vv GB/T 3810.13 Manufacturer to state GLB —
a) Hydrochloric acid solution, 3% (viv) dlsssifitation
: T it} Al oy MRy A £
b) g’} mm;ﬁiﬁl %ﬂl]gll’L GB/T 3810.13 Manufacturer to state GLB =
b) Citric acid solution, 100g/L di i cation
i ) 4R O R
©) Ifimjt"*"ﬁ”f' deﬂgf; ¢ GB/T3810.13 | Manufacturer to state GLB =
¢) Potassium hydroxide, 30g/ clateRation
i i A P R A
Resistance to high concentrations of acids and alkalis
a) 18%EE R AL (vv) Tk daas Rt Ly
a) Hydrochloric acid solution, 18% (v/v) GREFB10.13 Test method available GHE
b) 5 %FLEREHE (vY) MR
b) Lactic acid, 5 % {(viv) N A Test method available GHE w
¢) AR, 100g/L it b e S o
¢) Potassium hydroxide, 1 ({g/L GEERS10.13 Test method available W
AR
Lead and cadmium release
HE A s Res R PPl e
Lead release E ) 3810.13 Test method available SAvimg/dm
o IR PR s 2
|_Cadmium release RB/1 288 0:12 Test method available 0.0z i

GB 6566-2010 CHRBTE RS AR D

FE i ER Frigst M F :
Clause Properties Requirements Results Verdiets |/ = &
Internal exposure index fp; 3 ;_’.g
g External exposure index [, :
391 ARG I, =10 fir p
< Class A decorative materials L=1.3 Complied

1. P{ass) :

Fiif i 88 Possible test case verdicts
% Test item does meet the reguirement.
2 F(ail): A& Test item does not meet the requirement.

- Rl T A Verdicr was not carried oul,

4. NIA: AiEH Test case does not apply 1o the test item.

HER WRE

1 5 &% End of Test Report
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